Annex A2: Mogden Water
Recycling Conceptual
Design Report

Standard Gate two submission for London
Water Recycling SRO




Notice — Position Statement

This document has been produced as the part of the process set out by RAPID for the development
of the Strategic Resource Options (SROs). This is a regulatory gated process allowing there to be
control and appropriate scrutiny on the activities that are undertaken by the water companies to
investigate and develop efficient solutions on behalf of customers to meet future drought resilience
challenges.

This report forms part of suite of documents that make up the ‘Gate 2 submission.” That submission
details all the work undertaken by Thames Water in the ongoing development of the proposed SRO.
[...]
route and shaft locations. Further enquiries would need to be made to establish records of key critical structures
which impact the construction such as the foundations of bridges and gantries.

3.2 Transportation of Construction Materials and Spoils

Several temporary site compounds would be required along the route of the tunnels and the pipeline to facilitate
the storage of construction materials and spoil from excavations and micro-tunnelling. At drive shaft sites, the
spoil produced would normally be transported along the tunnel from the TBM by conveyors or by using rail-
hauled skips hoisted to the surface at the drive shaft.

Areas would be required at the construction sites for temporary storage of the spoil to enable tunnelling work to
proceed for 24 hours per day, while awaiting transport off site by lorry during daytime working hours.

If a slurry machine were to be used for tunnelling, further space would require for a plant to separate spoil from
the slurry mix before it is transported off site. However, given the anticipated ground conditions it is unlikely that
a slurry TBM would be used.

J698-MR-DOC-220001-0D 38



Annex A2: Mogden Water Recycling Scheme Conceptual Design Report JaCObs

For open-cut trenching sections, a proportion of the excavated soil would be used as backfill for the trench
embedment material. This spoil could be stored adjacent to the open pipeline trench during construction. The
unused spoil would need to be moved to the temporary compound sites for storage prior to removal.

Spoil would generally be transported off site using Heavy Goods Vehicle (HGVs), which would have an impact on
the surrounding road networks. The estimated number of HGV journeys has been calculated for the tunnel/shaft
works at the individual sites. The quantities of spoil have been estimated based upon assumed depths of the
tunnel/shafts stated earlier in the report and readily available ground information. Bulking factors have also
been assumed for the different types of ground.

Table 3-1: Summary of Vehicle Movements for Shafts and Tunnel Construction

Shafts Estimated total no. | Estimated total no. of | Comments
of HGVs for spoil HGVs for segments

Mogden STW Site Shaft 230 Shaft sinking at Mogden STW site
Construction

Mogden STW to AWRP 2550 880 Combined Intermediate Shaft Sites
Intermediate Shafts along the tunnel routes.
Construction

Mogden STW to AWRP Tunnel 3100 1750 TBM drive between the
Construction Intermediate sites.

AWRP Site Shaft Construction 240 80 Shaft sinking at AWRP site.

AWRP to Walton Qutfall 1400 660 Trenchless/open-cut pipeline
Trenched Pipeline Installation installation along the route with

intermediate pipe jacking pits for
short-distance crossings

3.3 Delivery Programme

Table 3-2 shows approximate indicative duration of programme elements. Potential schedule for contract
management elements could be found in Annex F of Gate 2 Report.

Realistic procurement periods have been assumed within delivery programme based on experience within the
construction industry. Potential programme savings could be made by:

= Utilising standard products and equipment could result in shorter procurement durations.

= Work elements were assumed to be sequential with minor overlap (e.g. civil work followed by MEICA work in
treatment plant construction, no concurrent shaft construction, etc.). This also represents the most robust
schedule for project delivery. A contractor may decide to undertake works concurrently potentially leading to
a shorter overall construction duration for these elements.

= There is 3 - 6 months of commissioning at the end of each main construction component (e.g. conveyance,
treatment plant, river abstraction, etc.). Commissioning could happen concurrently as parts of construction
stage. Therefore, there is an opportunity to reduce these periods when designs mature.

= The working calendar was assumed to be 5-day work week with no allowance for night working. If planning
consent can be granted for 24-hour or weekend working, construction duration could be reduced.

= (Conservative production rates for construction schedules were used.
Table 3-2: Indicative Duration of Programme Elements

Task Name Approximate Duration (months)

Pre-Construction Stage 19
Detailed Design 19
Procurement 11
Enabling Works 10

Construction Stage 27

Commissioning Stage 13
System Commissioning Works 13
Performance Testing 6

Defects Period 11

J698-MR-DOC-220001-0D 39



Annex A2: Mogden Water Recycling Scheme Conceptual Design Report JaCObs

4 Water Resources

The Deployable Outputs (DO) for Mogden Water Recycling were estimated as 46 and 88 Ml/d, for both the Dry
Year Annual Average (DYAA) and the Dry Year Critical Period (DYCP), for the capacities of 50 Ml/d and 100 ML/d
respectively. Details of the estimation of DO for the London Effluent Reuse SRO could be found in the Thames
Water draft Water Resources Management Plan 2024. This scheme will benefit the London WRZ.

J698-MR-DOC-220001-0D 40



Annex A2: Mogden Water Recycling Scheme Conceptual Design Report JaCObs

5 Assumptions and Risks

The information presented in this document relates to material or data which is still in the course of completion.
Should the solutions presented in this document be taken forward, Thames Water will be subject to the statutory
duties pursuant to the necessary consenting process, including environmental assessment and consultation as
required. This document should be read with those duties in mind.

5.1 Key Assumptions

Key assumptions that have been made in this conceptual design report are listed below:
=  The AWRP site would be available near the Kempton WTW for development of the AWRP.
= There would be no obstacles with purchasing additional land required.

= UF and RO backwash and neutralised spent cleaning chemicals waste would be transferred and treated
at Mogden STW. Further assessment is required to ensure this aligns with future capacity projections at
Mogden STW.

= Mogden STW final effluent would not require further polishing to reduce suspended solids prior to feed
the AWRP.

= The conveyancing could agree settlement limits, mitigation measures and monitoring with other existing
tunnelled utilities on the alignment.

5.2 Key Risks

Key risks associated with this scheme are listed as follows:
= There is a risk that waste stream from AWRP could not be discharged into the Mogden STW inlet works.

= RO concentrate produced by the AWRP cannot be returned to Mogden STW inlet works and will require
disposal to discharge.

= Thereis a risk that tunnel or shaft construction will encounter unexpected ground conditions.

= The proposed tunnel would cross several existing infrastructure networks. Mitigation measures for
potential settlement need to be considered in more detail.

=  The nature of the urban or sub-urban environment, and designated sites limits open-cut trenching
pipeline options and constraints the potential shaft locations.

J698-MR-DOC-220001-0D 41



Annex A2: Mogden Water Recycling Scheme Conceptual Design Report

vacobs

6 Glossary and Abbreviations

London Effluent
Reuse SRO

London Effluent
Reuse Scheme

Beckton Water

Recycling scheme

Mogden Water

Recycling scheme

Mogden South
Sewer scheme

Teddington DRA
scheme

Final Effluent

Treated Effluent
Recycled Water
catchment

component
concentrate

conveyance

scheme

Term to describe the Strategic Resource Option group for all four schemes as set out in the PR19 Final
Determination.

Term when describing an individual option of the SRO.

Option to develop a water reuse/recycling plant at Beckton STW including abstraction, treatment and
conveyance scope. One of the four schemes in London Effluent Reuse SRO.

Option to develop a water reuse/recycling plant at a site near Kempton WTW for Mogden STW effluent
including abstraction, treatment and conveyance scope. One of the four schemes in London Effluent
Reuse SRO.

Option to develop a sewage reuse/recycling plant at a site near Kempton WTW for untreated sewage
from South Sewer which discharges into Mogden STW, including abstraction, treatment and
conveyance scope. One of the four schemes in London Effluent Reuse SRO.

Option to develop a water reuse plant at Mogden STW taking effluent for tertiary treatment then
discharging to River Thames including abstraction, treatment and conveyance scope. One of the four
schemes in London Effluent Reuse SRO.

Water treated and discharged from existing secondary treatment process in Beckton Sewage
Treatment Works or Mogden Sewage Treatment Works

Water treated in the proposed Tertiary Treatment Plant (TTP)
Water treated in the proposed Advanced Water Recycling Plant (AWRP)

The area of region where all water flows to a single point, e.g., for a wastewater catchment, all
wastewater flows to a single STW for treatment.

The key engineering items that contribute to each option e.g. pipeline, advanced water recycling plant.
The concentrated waste stream produced by the Reverse Osmosis membranes.

Refers to the assets which make up a transfer of fluid from one location to another, e.g. pipeline,
tunnel, pumping station and outfall.

Refers to the overall system for one of four ‘Options’ within the London Effluent Reuse SRO for
providing water resource benefit to the region, e.g., Beckton Water Recycling, Water Recycling Reuse,
Teddington DRA and Mogden South Sewer.

ACWG
ADF
AMP
AOP
APS
AWRP
BAC
BNG
BOD
CCPs
CDC
CDM
CDR
CEB
CEC
CIP
CS

‘ Definition

All Company Working Group
Average Daily Flow

Asset Management Plan

Advanced Oxidation Process

Asset Planning System (Thames Water system)
Advanced Water Recycling Plant
Biological Activated Carbon
Biodiversity Net Gain

Biological Oxygen Demand

Critical Control Points

Coagulation Dosing Chamber
Construction Design Management
Conceptual Design Report
Chemically Enhanced Backwash
Contaminants of Emerging Concern
Clean in Place

Chemical Storage

J698-MR-DOC-220001-0D 42



Annex A2: Mogden Water Recycling Scheme Conceptual Design Report JaCObs

DAF Dissolved Air Floatation

DEL Drought Event Level

Defra Department for Environment, Food and Rural Affairs
DI Ductile Iron

DNO Distribution Network Operator

DO Deployable Output

DPC Direct Procurement for Customers
DRA Direct River Abstraction

DWI Drinking Water Inspectorate
dWRMP Draft Water Resource Management Plan
DWSP Drinking Water Safety Plan

DYAA Dry Year Annual Average

DYCP Dry Year Critical Period

EA Environment Agency

EDC Endocrine Disrupting Compound
EIA Environmental Impact Assessment
ELV Emission Limit Value

ENG Environmental Net Gain

EPB Earth Pressure Balance

EQS Environmental Quality Standard
EQT Equalisation Tank

FEPS Final Effluent Pumping Station

GAC Granular Activated Carbon

GIS Geographic Information System
HGV Heavy Goods Vehicle

HSE Health and Safety Executive

HV High Voltage

ICA Instrumentation Control and Automation
ID Internal Diameter

IPR Indirect Potable Reuse

KGV King George V Reservoir

LS| Langelier Saturation Index

M&E Mechanical & Electrical

MCC Motor Control Centres

MCF Mechanical Cloth Filter

MEICA Mechanical, Electrical, Instrumentation, Control and Automation
ML/d Mega litres per day

NDMA Nitrosodimethylamine

NIC National Infrastructure Commission
NSFs Nitrifying Sand Filters

NTU Nephelometric Turbidity Unit

PACL Polyaluminium Chloride

PCV Prescribed Concentration or Value
PFAS Per- and Polyfluoroalkyl Substances
PPA Power Purchase Agreement

J698-MR-DOC-220001-0D 43



Annex A2: Mogden Water Recycling Scheme Conceptual Design Report

vacobs

Acronym Definition

PR19 Price Review 2019

PRoW Public Right of Way

PS Pumping Station

RAPID Regulatory Alliance for Progressing Infrastructure Development
REGO Renewable Energy Guarantee of Origin
REM Remineralisation

RGF Rapid Gravity Filtration

RO Reverse Osmosis Building

ROPS RO Feed Pumping Station

ROT RO Feed Tank

RPv1 Regional Plan version 1

RWPS Recycled Water Pumping Station

SAC Special Area of Conservation

SCL Sprayed Concrete Lining

SEA Strategic Environmental Assessment
SINC Sites of Importance for Nature Conservation
SOC Strategic Outline Case

SOLAR Strategic Overview of Long term Assets and Resources
SPA Special Protection Area

SRO Strategic Resource Option

SSSI Site of Special Scientific Interest

STT Severn Thames Transfer

STW Sewage Treatment Works

TBM Tunnel Boring Machine

TDS Total Dissolved Solids

TEPS Treated Effluent Pumping Station

THM Trihalomethanes

TLT Thames Lee Tunnel

TN Total Nitrogen

TOC Total Organic Carbon

TSS Total Suspended Solid

TTP Tertiary Treatment Plant

TWUL Thames Water Utilities Ltd

T2AT Thames to Affinity Transfer

UF Ultrafiltration Building

UFPS UF Feed Pumping Station

uv Ultraviolet

UVAOP UV Advanced Oxidation Process Building
WRMP19 Water Resource Management Plan 2019
WRMP24 Water Resource Management Plan 2024
WRSE Water Resource South East

WRZ Water Resource Zone

WTW Water Treatment Works

J698-MR-DOC-220001-0D

44



